
Serious

827103
LAT MACHINE

ASSEMBLY
INSTRUCTIONS

PART# 6665201 1 REVISION 11/27/96



827103 LAT MACHINE ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE:
ITEM NAlVIE/DESCRIPTION QTY

2.
3.
4.
5.
6.
7.
8.
9.
10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.
25.
26.

3/8 IN WASHER ................................................................................................................ 3
1/2 IN WASHER ................................................................................................................ 4
3/8 IN LOCK WASHER .................................................................................................... 2
1/2 IN LOCK WASHER .................................................................................................... 1
3/8 IN LOCK NUT ........................................................................................................... 13

1/2 IN LOCK NUT ............................................................................................................. 3

3/8 X 2 IN BOLT ............................................................................................................... 2
1/2 X 3 IN BOLT ............................................................................................................... 4
3/8 X 2-3/4 IN BOLT ....................................................................................................... 12
3/8 X 3-1/4 IN BOLT ......................................................................................................... 1
SNAPI--IOOK ....................................................................................................................... 3

QUICKLINK " 1

3/8" STEP SPACER ......................................................................................................... 10
CHAIN ............................................................................................................................... 1
2-1/2" OD END CAP ......................................................................................................... 2
3-1/2 OD X 3/8 ID PULLEY .............................................................................................. 7
CABLE ASSEMBLY .......................................................................................................... 2
3 X2 IN END CAP ............................................................................................................ 1
1-1/4 IN. RUBBER BUMPER ........................................................................................... 1

1 X 8" GRIP ....................................................................................................................... 4
CARRIAGE GLIDE 1 X 1 ................................................................................................. 8

2-1/2 X 5-1/2" NON SKID STRIP ...................................................................................... 2
3/8 ID X 5 IN VINYL CAP ................................................................................................ 2

2 SQ. END CAP ................ .. ................................................................................................4

2 SQ. COVER CAP ............................................................................................................ 2
9/16 OD MUSHROOM CAP .............................................................................................. 2

WELDMENTS/PARTS:

ITEM NA~vlE/DESCRIPTION QTY

2.
3.
4.
5.
6.
7.
8.
9.
10.
11.

BASE WELDMENT ..................................................... (6540903) ...................................... 1
REAR UPRIGHT WELDMENT .................................. (6512003) ...................................... 1
WEIGHT CARRIAGE WELDMENT ........................... (6546303) ..................................... 1

FRONT UPRIGHT WELDMENT ........ : ........................(6541103) ..................................... 1

LAT BAR WELDMENT .............................................. (6275302) ..................................... 1

LOW ROW BAR WELDMENT ................................... (6274402) ..................................... 1

BOOM WELDMENT ................................................... (6511303) ..................................... 1

PAINTED CONNECTOR ............................................ (6542403) ...................................... 2

SEAT PAD ................................................................... (6664802) ...................................... 1

4 X 7" ROLLER PAD .................................................. (6194601) .................................. ... 2

ROLLER PAD SHAFT ................................................ (6485301) ..................................... 1

PART# 6665201 2 REVIS ION 11/27/96



827103 LAT ~IACHINE ASSEMBLY INSTRUCTIONS"

J

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

.iiiiiii
BOLT LENGTH

BOLT LENGTH RULER:

1/2 [ 1/2 I 112 I 1/2 I 1/2 I 1/2 [
1 2 3 4 5 ] 6

2.

3.

4.

Insert one (1) 2" END CAP and two (2) 2-1/2" OD END CAPS into the open ends of the BASE.

Apply two (2) 2-1/2" 5-1/2" NON SKID STRIPS totheBASEas shownon drawing.

Insert two (2) 2" END CAPS into file open ends of the FRONT UPRIGHT.

Insert one (1) 3 X 2" END CAP into front end of the BOOM and slide two (2) 3/8 ID X 5" VINYL
C.a~PS over lat bar hooks.

Insert one (1) 2" END CAP into the top of the REAR UPRIGHT. Install two (2) 2" (?OVER CAPS over 
bottom ends of the REAR UPRIGHT.

Assemble two (2) 4 X 7" ROLLER PADS to the FRONT UPRIGHT using one (1) ROLLER PAD SHAFT 
two (2) MUSHROOM CAPS.

PART# 6665201 3 REVISION 11f27/96



z

i!


